INSTALL,CLOSURE, NA

  This is an installation item that cannot be ordered . To purchase the component item(s), please select the items listed below.
Item Number:
1001238944

Shipping Dimensions:
Weight: 0

Unit of Measure:
EA
Installation Part:
Yes
This is an installation item. Please select from the below component parts.
Component ItemQty Per ComponentRecommended QtyQty
SCR CAP HH 8.8,6-1.00X20MM
0700610
7 7

Add to Shopping List
SCR CAP HH 8.8,8-1.25X30MM
0700814
4 4

Add to Shopping List
SCR CAP HH 8.8,10-1.50X40MM
0701016
4 4

Add to Shopping List
HHCS,M6-12 8.8 A3C ISO 4017
0760606
3 3

Add to Shopping List
SCR CAP HH 8.8,8-1.25X25MM
0760812
2 2

Add to Shopping List
WASHER-SPEC,NYLON M6
1001097540
6 6

Add to Shopping List
SCREWFLAT HD MACH (CODED),M6
1001112902
1 1

Add to Shopping List
NUT-SPEC,TINNERMAN,M6
1001130220
12 12

Add to Shopping List
NUT-SPEC,M8 TINNERMAN
1001149160
4 4

Add to Shopping List
COVER,SIDE TANK
1001168760
1 1

Add to Shopping List
COVER,REAR TANK
1001168761
1 1

Add to Shopping List
PLATE,ANGLE BRACKET
1001171772
3 3

Add to Shopping List
COVER,REAR FRAME MODULE
1001173468
1 1

Add to Shopping List
COVER,CWT CAT NA ASSEM
1001173842
1 1

Add to Shopping List
PLATE,BOOM COVER
1001174628
1 1

Add to Shopping List
PANEL,BOOM REAR
1001201915C
1 1

Add to Shopping List
COVER,REAR FRAME MODULE
1001204488
1 1

Add to Shopping List
PLATE,BRACKET,BATTERY SHIELD
1001207343
1 1

Add to Shopping List
BOLT,WING M8 X 20
1001250708
2 2

Add to Shopping List
SCREW-SPEC,M6X24MM LG, TAPERED
3900379
5 5

Add to Shopping List
WSHR FLT 6MM 6.4 12.5 1.6
4811700
10 10

Add to Shopping List
WASHER , M8
4811900
2 2

Add to Shopping List
WASHER, M8 LG OD
4811902
6 6

Add to Shopping List
WSHR FLT 10MM 10.5 21 2
4812000
4 4

Add to Shopping List